Armored Toyota Land Cruiser StopTech Big Brake Kit Spare Parts

Brake Pads

Two potential pad shapes depending on date of purchase.


Click for full size image 

Pad Shape D756


Description
Part Number
Centric Fleet Performance
306.07560
Posi Quiet Extended Wear Brake Pads
106.07560
Posi Quiet Ceramic Brake Pads
105.07560

Click for full size image

 

Pad Shape D1247


Description
Part Number
StopTech Performance Brake Pads
309.12470
Posi Quiet Ceramic Brake Pads
105.12470

Other Replacement Parts




Description Front
(380x35mm - min 33mm)
Rear
(380x32mm - min 30mm)
Rotor - Left
30.874.1113 30.873.1123
Rotor - Right
30.874.1114 30.873.1124
Caliper Bracket
36.873.8619 (Qty 2) 36.874.8625 (Qty 2)
Washer - M12 ID 18 OD
40.220.0001 (Qty 4)  
Jet Nut7/16x20 Self-locking
40.440.0001 (Qty 4)  
Caliper Stud
40.440.0002 (Qty 4)
Set Screw - M5x0.8,10m
40.060.0001 (Qty 4)
Caliper Left
172.64J.0153 172.636.0F53
Caliper Right
172.64J.0154 172.636.0F54
Stainless Steel Brake Line
950.44025 950.44519
Stainless Steel Pad Shim
68.181.0756 68.181.0756

StopTech ST-65 Caliper Replacement Components

 


Item #
Description
Part #
(for Front - 35mm
width calipers)
Part #
(for Rear - 32mm
width calipers) 
1
Bridge Bolt
40.600.6097
40.600.6095
2
Bridge Bolt Washer
40.220.0002
40.220.0002
3
ST-65 Bridge (Black)
32.649.N005
32.639.N005
4
Time Sert
40.160.0001
40.160.0001
5
Bleed Screw
41.000.0003
41.000.0003
6
Bleed Screw Cap
780.09450
780.09450
7
Crossover Tube
41.400.0006
41.400.0005
8
Abutment Plate & Screw Kit
89.030.0007
 89.030.0007
9
Caliper Body Bolt (M10 x 90)
40.601.0090
40.601.0090
10
Caliper Body Bolt (M10 x 80)
40.601.0080
40.601.0080
11
Caliper Body Bolt (M10 x 70)
40.601.0070
40.601.0070
12
Caliper Body Bolt Washer (M10)
40.220.0003
40.220.0003

StopTech ST-65 Caliper Rebuild Pistons, Seals, and Dust Boots

Rebuild caliper pistons, seals, and dust boots are sold as individual pieces.  Below are the components specific to StopTech ST-65 calipers. 

Front Caliper Rebuild


Item # 13
Piston Seal Part#
Item # 14
Piston Part#
(Qty - 2)
Item # 15
Dust Boot Part# (Qty - 2)

753.99004 (Qty - 2)
41.538.0003 (Qty - 2)
750.99005 (Qty - 2)
753.99005 (Qty - 2)
41.540.0003 (Qty - 2)
750.99006 (Qty - 2)
753.99006 (Qty - 2)
41.542.0003 (Qty - 2)
750.99006 (Qty - 2)

Rear Caliper Rebuild


Item # 13
Piston Seal Part#
Item # 14
Piston Part#

Item # 15
Dust Boot Part#

753.99001 (Qty - 4)
41.530.0003(Qty - 4)
750.99001 (Qty - 4)
753.99003 (Qty - 2)
41.536.0003 (Qty - 2)
750.99004 (Qty - 2)